



TEST REPORT

NUMBER: SZHH0033836001

APPLICANT:

DATE: Dec 17, 2008

SAMPLE DESCRIPTION:

ONE (1) SUBMITTED SAMPLE SAID TO BE **TRANSPARENT RUBBER SHEET** [LSR (液体注射成型硅橡胶)].



TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD</u>	<u>RESULT</u>
SUBMITTED SAMPLE	U.S. 21 CFR F.D.A. REGULATION PART 177.2600 - RUBBER ARTICLES INTENDED FOR REPEATED USE, SECTION (E) AND (F)	PASS

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
SHENZHEN LTD.

BEN N.L. LIN
GENERAL MANAGER

TEST REPORT

NUMBER: SZHH0033836001

TESTS CONDUCTED

1 TEST

WITH
RUBBER

G ADMINISTRATION PART 177.2600 -
ON (E) AND (F).

SAMPLE

MR EXTRACTABLE
CONTENT
(mg/in²)

N-HEXANE
EXTRACTABLE
CONTENT
(mg/in²)

- FIRST 7 HOURS EXTRACTION
- SUCCEEDING 2 HOURS EXTRACTION

<1
0.1

16
1.8

LIMIT (MAX)

WATER EXTRACTABLE
CONTENT
(mg/in²)

N-HEXANE
EXTRACTABLE
CONTENT
(mg/in²)

- FIRST 7 HOURS EXTRACTION
- SUCCEEDING 2 HOURS EXTRACTION

20
1

175
4

REMARK : < = LESS THAN

DATE SAMPLE RECEIVED : DEC 11, 2008 & DEC 12, 2008

TESTING PERIOD : DEC 11, 2008 TO DEC 15, 2008

END OF REPORT

TEST REPORT

NUMBER: SZHH0033836001

TESTS CONDUCTED

1 TEST

WITH RUBBER

G ADMINISTRATION PART 177.2600 -
ON (E) AND (F).

SAMPLE

IR EXTRACTABLE
CONTENT
(mg/in²)

N-HEXANE
EXTRACTABLE
CONTENT
(mg/in²)

- FIRST 7 HOURS EXTRACTION
- SUCCEEDING 2 HOURS EXTRACTION

<1
0.1

16
1.8

LIMIT (MAX)

WATER EXTRACTABLE
CONTENT
(mg/in²)

N-HEXANE
EXTRACTABLE
CONTENT
(mg/in²)

- FIRST 7 HOURS EXTRACTION
- SUCCEEDING 2 HOURS EXTRACTION

20
1

175
4

REMARK : < = LESS THAN

DATE SAMPLE RECEIVED : DEC 11, 2008 & DEC 12, 2008

TESTING PERIOD : DEC 11, 2008 TO DEC 15, 2008

END OF REPORT